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Type | Ref | Tre | X-value | Y-value |_Function | Function Rasult | M1 1 2.46323 GHz 4.00 dBm
11 1 999,337 MHz ~54.06 dBm 142 1 15.79758 GHz -48.10 dBm
- — - —
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Test Mode : (802.11g Test Channel : |12

100kHz PSD reference Level Channel 12 Plot
(Specrum ) @) | (specrum ) &

Ref Level 30.00 dém  Offset 23.55 d @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.55 B @ RBW 100 kHz
I att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep I att 20 s 8WT 9 ms @ VBW 300 khz _ Mode Sweep
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Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
M1 1 2.461993 GHz 3.99 dBm M1 1 2.4B5959 GHz -43.65 dBm
- —_— - —_—
L JL ] [ TERERERE ] L JL ] CHRRRRED

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20.00 dBm  Offset 23.55 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.55 B @ RBW 100 kHz
o Att 10d8  SWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
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Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.46663 GHZ 2.53 dBm
11 1 527366 MHz -£3.98 dBm 142 1 17.85026 GHz -47.52 dBm
- — - —
L JL ] W e L J1 ] W e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Test Mode : |802.11g

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 23.58 d& & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.58 B @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep I att 20 s 8WT 9 ms @ VBW 300 khz _ Mode Sweep
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Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
M1 1 2.466985 GHz 1.06 dBm M1 1 2.520194 GHz -42.58 dBm
- —_— - —_—
L JL ] [ SEERERE ] L JL ] [ SEERERE ]

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dém  Offset 23.58 d& @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.58 B @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
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Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.47258 GHz -0.31 dBm
[z 1 B07.736 MHz ~54.11 dim 142 1 17.82601 GHz -47.82 dim
— _ — —_—
L JL ] [ EERREE ] L JU ] CHRRREIE W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.65 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.65 2 @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
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- — - ——
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum
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Ref Level 20.00 d8m

Offset 23.65 dB @ RBW 100 kHz

Spectrum
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Ref Level 20.00 d8m

Offset 23.65 dB @ RBW 100 kHz

L Il J

o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
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Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Tre | X-value | Y-value |_Function | Function Rasult | M1 1 2.41053 GHz .19 dBm
11 1 972.566 MHz ~54.06 dBm 142 1 15.82663 GHz -48.67 dim
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Spectrum
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20.00 dBm  Offset 23.95 G @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.95 G @ RBW 100 kHz
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Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.43043 GHz 5.44 dBm
11 1 B46.535 MHz -£3.59 dBm 142 1 18.19025 GHz -47.95 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.53 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.53 B @ RBW 100 kHz
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(@ 1Pk Max [@ 1Pk View
Mi[1] 5.68 dBm)| Mi[1] +1.64 dBm)|
2.4569778 GHz 2.4853850 GHz
20 dBm 10 dém
10d t 0 dem iy
o dom - Nl .J‘\_“x;u"w Ngssllontin | it s MopinpundL A 04 |
/ \
-10 df , 20d i T
’(’\ D1 -24.320 dBnr “
20d ru -30 dBm M
e
et 11
30 d - it L“W\
I\L.Mm J-nn ™ etherle A
-40 dBm -50 dBm
-50 di -60 df
-0 d -70 di
I
CF 2.462 GHz 1001 pts Span 26.8845 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
11 1 2.4569778 GHz 5.68 cBm 11 1 2.4B5385 GHz 41,64 dBm
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

J

Spectrum o Spectrum o
Ref Level 20.00 dém  Offset 23.53 d @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.53 B @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
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Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.46153 GHz 3.44 dBm
11 1 £20.390 MHz ~£4.27 dBm 142 1 15.79163 GHz -48.55 dim
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 23.55 d @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.55 B @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep I att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
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M1 1 2.4719918 GHz 3.55 dBm M1 1 2.487039 GHz -42.95 dBm
- —_— - —_—
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz
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Spectrum
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[z 1 865,967 MHz -54.34 dBm 142 1 17.85366 GHz -47.95 dim
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Test Mode :

802.11be EHT20_FullRU

Test Channel :

13

100kHz PSD reference Level

Channel

13 Plot

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 23.58 d& & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.58 B @ RBW 100 kHz
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Spectrum o Spectrum o
Ref Level 20,00 dém  Offset 23.58 d& @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.58 B @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.1~24.8C
Relative Humidity : |43.3~46.7%

Test Engineer : [Louis Chung
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CO07-HY

EUT Information

Report No.: FR4N0920C
2025/4/30

Report NO : 4N0920
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
3
£ s i b __CISPR-Ave LimitatMain Ports
[ s I S J N A U S :
>
3
40t 2
17 e Sl e
S0 L HE R . \
L 4
201
101
0 } } —t———— } } —t— } !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152295 25.32 55.87 30.55 | L1 FLO 20.0
0.152295 45.09 65.87 20.78 | L1 FLO 20.0
0.179520 38.18 54.51 16.33 | L1 FLO 20.0
0.179520 53.57 64.51 10.94 | L1 FLO 20.0
0.217410 16.66 52.92 36.26 | L1 FLO 20.0
0.217410 35.70 62.92 27.22 | L1 FLO 20.0
0.274200 27.21 50.99 23.78 | L1 FLO 20.0
0.274200 40.17 60.99 20.82 | L1 FLO 20.0
0.397500 19.58 47.91 28.33 | L1 FLO 20.0
0.397500 33.06 57.91 24.85 | L1 FLO 20.0
0.409740 28.76 47.65 18.89 | L1 FLO 20.0
0.409740 35.55 57.65 2210 | L1 FLO 20.0
0.524220 16.60 46.00 29.40 | L1 FLO 20.0
0.524220 32.26 56.00 23.74 | L1 FLO 20.0
0.658950 16.43 46.00 29.57 | L1 FLO 20.0
0.658950 32.69 56.00 23.31 | L1 FLO 20.0
0.689370 16.57 46.00 29.43 | L1 FLO 20.0
0.689370 35.99 56.00 20.01 | L1 FLO 20.0
0.786750 15.30 46.00 30.70 | L1 FLO 20.0
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CO07-HY
0.786750 31.45 S 56.00 2455 | L1 FLO 20.0
1.092750 --- 19.04 46.00 26.96 | L1 FLO 20.0
1.092750 32.08 --- 56.00 23.92 | L1 FLO 20.0
1.180500 --- 17.86 46.00 28.14 | L1 FLO 20.0
1.180500 35.29 --- 56.00 20.71 | L1 FLO 20.0
1.312170 --- 16.85 46.00 20.15 | L1 FLO 20.0
1.312170 31.97 --- 56.00 24.03 | L1 FLO 20.0
6.272610 --- 22.16 50.00 2784 | L1 FLO 20.2
6.272610 26.32 --- 60.00 33.68 | L1 FLO 20.2
12.934500 --- 27.47 50.00 2253 | L1 FLO 20.5
12.934500 32.48 --- 60.00 2752 | L1 FLO 20.5
24.715680 --- 23.98 50.00 26.02 | L1 FLO 21.0
24.715680 28.22 --- 60.00 31.78 | L1 FLO 21.0

Report No.: FR4N0920C
2025/4/30
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CO07-HY

EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV

Report No.: FR4N0920C
2025/4/30

4N0920
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

L 4
L 4
20
104
0 : —t—+—+—+—+— : —t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.150000 25.12 56.00 30.88 | N FLO 20.0
0.150000 43.98 66.00 22.02 | N FLO 20.0
0.176010 31.34 54.67 23.33 | N FLO 20.0
0.176010 48.59 64.67 16.08 | N FLO 20.0
0.188340 37.37 54.11 16.74 | N FLO 20.0
0.188340 51.14 64.11 12.97 | N FLO 20.0
0.223890 16.44 52.67 36.23 | N FLO 20.0
0.223890 33.57 62.67 29.10 | N FLO 20.0
0.277170 27.01 50.90 23.89 | N FLO 20.0
0.277170 39.05 60.90 21.85 | N FLO 20.0
0.393630 19.44 47.99 28.55 | N FLO 20.0
0.393630 36.05 57.99 21.94 | N FLO 20.0
0.406860 30.21 47.71 1750 | N FLO 20.0
0.406860 33.62 57.71 24.09 | N FLO 20.0
0.548070 25.79 46.00 20.21 | N FLO 20.0
0.548070 32.83 56.00 23.17 | N FLO 20.0
0.681000 20.60 46.00 25.40 | N FLO 20.0
0.681000 33.94 56.00 22.06 | N FLO 20.0
1.092750 18.69 46.00 27.31 | N FLO 20.0
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1.092750 31.67 56.00 2433 | N FLO 20.0
1.176720 17.04 46.00 28.96 | N FLO 20.0
1.176720 35.40 56.00 20.60 | N FLO 20.0
1.295250 15.46 46.00 3054 | N FLO 20.0
1.295250 28.30 56.00 2770 | N FLO 20.0
12.844950 24.61 50.00 2539 | N FLO 20.5
12.844950 30.26 60.00 29.74 | N FLO 20.5
21.601320 21.37 50.00 28.63 | N FLO 20.9
21.601320 25.44 60.00 3456 | N FLO 20.9
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FCC RADIO TEST REPORT

Report No. : FR4N0920C

Appendix C.Radiated Spurious Emission Test Data

: ) ) Relative Humidity(%): | 50.1~65.7
Test Engineer : Daniel Lee, Fu Chen and Troye Hsieh
Temperature(°C): 19~22.5
Note symbol
-L Low channel location
-R High channel location
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate

Mode 1 2400-2483.5 3 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 3 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 3 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 3 802.11b 12 2467 1Mbps - -
Mode 5 2400-2483.5 3 802.11b 13 2472 1Mbps - -
Mode 6 2400-2483.5 4 802.11b 01 2412 1Mbps - -
Mode 7 2400-2483.5 4 802.11b 06 2437 1Mbps - -
Mode 8 2400-2483.5 4 802.11b 11 2462 1Mbps - -
Mode 9 2400-2483.5 4 802.11b 12 2467 1Mbps - -
Mode 10 2400-2483.5 4 802.11b 13 2472 1Mbps - -

TEL : 886-3-327-0868 Page Number : Clof C145

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Band Data
Mode Antenna Modulation Channel Frequency RU Remark

(MHz) Rate
Mode 11 2400-2483.5 4+3 802.11b 01 2412 1Mbps - -
Mode 12 2400-2483.5 4+3 802.11b 06 2437 1Mbps - -
Mode 13 2400-2483.5 4+3 802.11b 11 2462 1Mbps - -
Mode 14 2400-2483.5 4+3 802.11b 12 2467 1Mbps - -
Mode 15 2400-2483.5 4+3 802.11b 13 2472 1Mbps - -
Mode 16 2400-2483.5 4+3 802.11g 01 2412 1Mbps - -
Mode 17 2400-2483.5 4+3 802.11g 06 2437 1Mbps - -
Mode 18 2400-2483.5 4+3 802.11g 11 2462 1Mbps - -
Mode 19 2400-2483.5 4+3 802.11g 12 2467 1Mbps - -
Mode 20 2400-2483.5 4+3 802.11g 13 2472 1Mbps - -
Mode 21 2400-2483.5 4+3 802.11be EHT20 01 2412 MCSO0 Full RU -

TEL : 886-3-327-0868 Page Number 1 C2 of C145
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Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 22 2400-2483.5 4+3 802.11be EHT20 06 2437 MCSO0 Full RU -
Mode 23 | 2400-2483.5 4+3 802.11be EHT20 11 2462 MCS0 Full RU -
Mode 24 | 2400-2483.5 4+3 802.11be EHT20 12 2467 MCSO0 Full RU -
Mode 25 2400-2483.5 4+3 802.11be EHT20 13 2472 MCSO0 Full RU -
Mode 26 | 2400-2483.5 4+3 802.11be EHT20 11 2462 MCSO0 Full RU SHF
Mode 27 2400-2483.5 4+3 802.11be EHT20 11 2462 MCSO0 Full RU LF
Mode 29 | 2400-2483.5 4+3 802.11be EHT20 1 2412 MCSO0 RU 26/0 -
Mode 30 2400-2483.5 4+3 802.11be EHT20 1 2412 MCSO0 RU 52/37 -
Mode 31 | 2400-2483.5 4+3 802.11be EHT20 1 2412 MCSO | RU 106/53 -
Mode 32 | 2400-2483.5 4+3 802.11be EHT20 1 2462 MCSO0 RU 26/8 -
Mode 33 | 2400-2483.5 4+3 802.11be EHT20 1 2462 MCSO0 RU 52/40 -
Mode 34 | 2400-2483.5 4+3 802.11be EHT20 1 2462 MCSO | RU 106/54 -
Mode 35 | 2400-2483.5 4+3 802.11be EHT20 12 2467 MCSO0 RU 26/8 -
Mode 36 2400-2483.5 4+3 802.11be EHT20 12 2467 MCSO0 RU 52/40 -
Mode 37 2400-2483.5 4+3 802.11be EHT20 12 2467 MCSO0 RU 106/54 -
Mode 38 2400-2483.5 4+3 802.11be EHT20 13 2472 MCSO0 RU 26/8 -
Mode 39 2400-2483.5 4+3 802.11be EHT20 13 2472 MCSO0 RU 52/40 -
Mode 40 2400-2483.5 4+3 802.11be EHT20 13 2472 MCSO0 RU 106/54 -
TEL : 886-3-327-0868 Page Number : C3 of C145
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C2. Summary of each worse mode

<Ant. 3>
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.

802.11b 01 | 2389.95 48.41 54.00 -5.59 H Avg. Pass - Band Edge
1

802.11b 01 @ 4824.00 40.10 74.00 -33.90 \Y, Peak Pass - Harmonic

802.11b 06 | 2389.88 46.77 54.00 -7.23 H Avg. Pass - Band Edge
2

802.11b 06 7311.00 41.08 74.00 -32.92 \Y, Peak Pass - Harmonic

802.11b 11 2483.51 49.34 54.00 -4.66 H Avg. Pass - Band Edge
3

802.11b 11 7386.00 44.79 74.00 -29.21 Y, Peak Pass - Harmonic

802.11b 12 2483.53 49.10 54.00 -4.90 H Avg. Pass - Band Edge
4

802.11b 12 | 7401.00 43.82 74.00 -30.18 Y, Peak Pass - Harmonic

802.11b 13 | 248351 51.43 54.00 -2.57 H Avg. Pass - Band Edge
5

802.11b 13 | 7416.00 43.24 74.00 -30.76 \Y, Peak Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C4 of C145
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<Ant. 4>
Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11b 01 2387.22 50.47 54.00 -3.53 H Avg. Pass - Band Edge
6
802.11b 01 4824.00 39.53 74.00 -34.47 H Peak Pass - Harmonic
802.11b 06 | 2389.88 45.86 54.00 -8.14 H Avg. Pass - Band Edge
7
802.11b 06 7311.00 41.02 74.00 -32.98 \% Peak Pass - Harmonic
802.11b 11 2483.51 49.36 54.00 -4.64 H Avg. Pass - Band Edge
8
802.11b 11 7386.00 43.01 74.00 -30.99 \% Peak Pass - Harmonic
802.11b 12 2484.23 49.99 54.00 -4.01 H Avg. Pass - Band Edge
9
802.11b 12 7401.00 42.91 74.00 -31.09 \% Peak Pass - Harmonic
802.11b 13 2483.51 51.00 54.00 -3.00 H Avg. Pass - Band Edge
10
802.11b 13 7416.00 43.00 74.00 -31.00 H Peak Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C5of C145
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MIMO <Ant. 4+3>

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 | 2389.95 50.00 54.00 -4.00 H Avg. Pass - Band Edge
11

802.11b 01 | 4824.00 39.96 74.00 -34.04 \Y, Peak Pass - Harmonic

802.11b 06 | 2389.76 44.19 54.00 -9.81 H Avg. Pass - Band Edge
12

802.11b 06 | 7311.00 41.10 74.00 -32.90 \Y, Peak Pass - Harmonic

802.11b 11 2483.51 51.50 54.00 -2.50 H Avg. Pass - Band Edge
13

802.11b 11 7386.00 43.79 74.00 -30.21 H Peak Pass - Harmonic

802.11b 12 | 2483.90 49.82 54.00 -4.18 H Avg. Pass - Band Edge
14

802.11b 12 | 7401.00 42.95 74.00 -31.05 \Y, Peak Pass - Harmonic

802.11b 13 | 248351 51.33 54.00 -2.67 H Avg. Pass - Band Edge
15

802.11b 13 | 7416.00 43.40 74.00 -30.60 H Peak Pass - Harmonic

802.11¢g 01 | 2389.95 51.54 54.00 -2.46 H Avg. Pass - Band Edge
16

802.11¢g 01 | 4824.00 40.31 74.00 -33.69 H Peak Pass - Harmonic

802.11g 06 | 2484.00 46.77 54.00 -7.23 H Avg. Pass - Band Edge
17

802.11g 06 7311.00 42.32 74.00 -31.68 \% Peak Pass - Harmonic

802.11g 11 2483.51 52.11 54.00 -1.89 H Avg. Pass - Band Edge
18

802.11g 11 7386.00 42.74 74.00 -31.26 H Peak Pass - Harmonic

802.11g 12 | 2483.53 50.61 54.00 -3.39 H Avg. Pass - Band Edge
19

802.11g 12 7401.00 43.78 74.00 -30.22 \% Peak Pass - Harmonic

802.11g 13 | 248351 52.15 54.00 -1.85 H Avg. Pass - Band Edge
20

802.11g 13 7416.00 43.07 74.00 -30.93 H Peak Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C6 of C145
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be Band
EHT20 01 2389.95 51.82 54.00 -2.18 H Avg. Pass Full RU Edge
21
802.11be 01 4824.00 39.58 74.00 -34.42 H Peak Pass Full RU Harmonic
EHT20
802.11be Band
EHT20 06 2389.88 45.67 54.00 -8.33 H Avg. Pass Full RU Edge
22
802.11be 06 7311.00 42.40 74.00 -31.60 H Peak | Pass Full RU Harmonic
EHT20
802.11be Band
EHT20 11 2484.42 52.48 54.00 -1.52 H Avg. Pass Full RU Edge
23
802.11be 11 7386.00 42.62 74.00 -31.38 H Peak | Pass Full RU Harmonic
EHT20
802.11be Band
EHT20 12 2484.42 51.66 54.00 -2.34 H Avg. Pass Full RU Edge
24
802.11be 12 7401.00 42.74 74.00 -31.26 Vv Peak Pass Full RU Harmonic
EHT20
802.11be Band
EHT20 13 2483.51 52.29 54.00 -1.71 H Avg. Pass Full RU Edge
25
802.11be 13 7416.00 42.72 74.00 -31.28 H Peak Pass Full RU Harmonic
EHT20
26 SHF 11 | 25692.58 35.10 74.00 -38.90 H Peak | Pass - SHF
27 LF 11 32.91 32.94 40.00 -7.06 H Peak | Pass - LF
802.11be Band
EHT20 1 2389.56 51.03 54.00 -2.97 H Avg. Pass RU 26/0 Edge
29
802.11be .
EHT20 1 - - - - - - - RU 26/0 | Harmonic
802.11be RU Band
EHT20 1 2389.17 51.61 54.00 -2.39 H Avg. Pass 52/37 Edge
30
802.11be 1 i i i i i i i RU Harmonic
EHT20 52/37
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be RU Band
EHT20 1 2389.30 52.03 54.00 -1.97 H Avg. Pass 106/53 Edge
31
802.11be 1 RU Harmonic
EHT20 106/53
802.11be Band
EHT20 11 | 2483.51 52.13 54.00 -1.87 H Avg. Pass RU 26/8 Edge
32
802.11be .
EHT20 11 - - - - - - - RU 26/8 Harmonic
802.11be Band
EHT20 11 | 2485.90 51.44 54.00 -2.56 H Avg. Pass RU 52/40 Edge
33
802.11be .
EHT20 11 - - - - - - - RU 52/40 | Harmonic
802.11be RU Band
EHT20 11 | 2483.51 51.13 54.00 -2.87 H Avg. Pass 106/54 Edge
34
802.11be RU .
EHT20 1 ; ; ) ; ; ; ; 106/54 | Harmonic
TEL : 886-3-327-0868 Page Number : C8 of C145
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be Band
EHT20 12 | 2484.46 51.25 54.00 -2.75 H Avg. Pass RU 26/8 Edge
35
802.11be .
EHT20 12 - - - - - - - RU 26/8 Harmonic
802.11be Band
EHT20 12 | 2483.53 51.26 54.00 -2.74 H Avg. Pass RU 52/40 Edge
36
802.11be .
EHT20 12 - - - - - - - RU 52/40 | Harmonic
802.11be RU Band
EHT20 12 | 2483.73 52.11 54.00 -1.89 H Avg. Pass 106/54 Edge
37
802.11be RU .
EHT20 12 ; ; ; ; ; ; ) 106/54 | Harmonic
802.11be Band
EHT20 13 | 2483.51 52.27 54.00 -1.73 H Avg. Pass RU 26/8 Edge
38
802.11be .
EHT20 13 - - - - - - - RU 26/8 Harmonic
802.11be Band
EHT20 13 | 2483.51 51.40 54.00 -2.60 H Avg. Pass RU 52/40 Edge
39
802.11be .
EHT20 13 - - - - - - - RU 52/40 | Harmonic
802.11be RU Band
EHT20 13 | 2483.51 51.98 54.00 -2.02 H Avg. Pass 106/54 Edge
40
802.11be RU .
EHT20 13 ; ; ; ; ; ; ; 106/54 | Harmonic
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<Ant. 3>

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 105
[
\'\ PEAK_74
0.0 M 70.0
52, w 52, i m 4 i
[t -
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3n 91280 01620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 248828 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.65 56.69 74.60 -17.31 45.53 27.29 7.18 33.34 10.3 165 158 PEAK 1 2412.00 113.58 ------ ------ 182.13 27.44 7.22 33.32 10.3 165 158 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, - 105,
a
0.0 \/\‘ 70.0
/\/V 7AN AVG_54
Y2 y T2
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3n 9120D_81620_248828 HORIZONTAL Condition: AVG_54 3m 91200_01620_240828 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 48.41 54.80 -5.59 37.23 27.30 7.19 33.34 10.83 165 158 AUVERAGE 1 2412.00 110.53 ------ ------ 99.16 27.44 7.2 33.32 10.83 165 158 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C145
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Pol. Vertical

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

; 75|
\,\ PEAK 74
700 .

f 70.0 [
1
W L Fl A
52, 52; — Rilhohianik S
I —— e
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK_BE_74 3m 91280 _01620_240828 VERTICAL Condition: PEAK_74 3m 91200 1620 248828 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.22 58.52 74.60 -15.48 47.38 27.27 7.18 33.34 l0.03  4a 49 PEAK 1 2412.00 110.61 ------ ------ 99.26 2742 7.20 33.32 0.3 4@ 49 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105

|1
=
=

W
75 ’/ 875
0.0 / \A 70.0

/\; AVG_54)
52,

¥ L. L_ww_w_._‘
e
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91200_01620_246828 VERTICAL Condition: AVG_54 3m 91200_01620_240828 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 46.41 54.80 -7.59 35.23 27.38 7.19 33.34 lo.3  4e 49 AVERAGE 1 2412.00 167.62 ------ ------ 9.25 2744 7.20 33.32 0.3 4@ 49 AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 i 525
i A " e o 0 Al
“'IWUJWM “HW-«*WWW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency {WHz) Frequency {MHz)
Site @ @3CHLL-HY Site @ @3CHLL-HY
Condition: PEAK 74 3m 91200 1620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01620 240828 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 39.93 74.60 -34.67 63.79 2.4 9.93 6674 @51 .- - PEAK 1 432400 48.10 74.60 -33.9 63.9% 32.44 9.93 6674 @51 -~ - PEAC
TEL : 886-3-327-0868 Page Number : C12 of C145
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Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 ANG 54
525 525
~14.5G S O VU OO FOVOUMOF S VU
350 350
Av
9 115 115
1410 14476, 14482, 14488, 14494, 14500 1410 14476, 14482, 14488, 1440, 14500
Frequency (MHz) Frequency (MHz)
Site: O3CHLLHY Site: O3CHILHY
Condition: AVG 54 3n 51260 01620 249828 HORTZONTAL Condition: AVG 54 3n 51260 81620 249828 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 ANG 54
525 525
~18G — e i
30 3
Av
9 115 115
17100 17160, 17820, 17880, 17940, 18000 17100 17160, 17820, 17880, 17040, 18000
Frequency (MHz) Frequency (WHz)
Site: O3CHLLHY Site: O3CHILHY
Condition: AVG 54 3n 51260 01620 249828 HORTZONTAL Condition: AVG 54 3n 51260 81620 249828 VERTICAL
TEL : 886-3-327-0868 Page Number : C13 of C145
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 105
PEAK_74
. 10, H
00 o 704 \
furibh o [ imamten
i 52 S i b
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3n 91280 01620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 248828 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.76 57.56 74.60 -16.44 46.38 27.30 7.19 33.34 lo.3  1e4 157 PEAK 1 2437.00 114,51 ------ ------ 182.94 27.68 7.25 33.31 10.63 164 157 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 - 105
075 V/ 075
70 il 70.
00 W 704
AVG_54
I L Ve o \ st
| — —]
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3n 91200_81620_248828 HORIZONTAL Condition: AVG_54 3m 91200_01620_240828 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 46.77 54.80 -7.23 35.59 27.30 7.19 33.34 10.83 164 157 AVERAGE 1 2437.00 111.45 ------ ------ 99.88 27.68 7.25 33.3L 10.83 164 157 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C145



swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105
75
“\\n PEAK_BE 74
0.0 o
M"’M A |.41 "
52,
3,
17!
Peak Blank
1437 21406 24622 24748 1874 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK_BE_74 3n 91280 01620_240828 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248551 56.78 74.60 -17.22 44.85 27.86 7.3 33.28 lo.3  1e4 157 PEAK
o Level {dBuVim)
1225
105
75
0.0
e VG B 54
% i
N
350
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3n 91200_81620_248828 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48431 45.69 54.80 -8.31 33.78 27.84 7.3 33.28 10.83 164 157 AVERAGE
TEL : 886-3-327-0868 Page Number : C15 of C145

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR4N0920C

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
PEAK_T4
700 ~ 700 M -
1 e
52 rf /-.J‘VA'/ 52; . — — . s
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3m 91280 _01620_240828 VERTICAL Condition: PEAK_74 3m 91200 1620 248828 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.09 54.84 74.00 -19.9 42.98 27.27 7.18 33.34 le.e3 M 52 PEAK 1 2437.00 168.81 ------ ------ 97.23 27.68 7.26 33.31 lo.3 3 52 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
75 875
0.0 70.0
) \ AVG_54
1 S A
30 FTimn—
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91200_01620_246828 VERTICAL Condition: AVG_54 3m 91200_01620_240828 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 43.39 54.60 -18.61 32.21 27.38 7.19 33.34 le.e3 M 52 AVERAGE 1 2437.00 165.86 ------ ------ 9429 27.68 7.25 33.31 le.3 M 52 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C16 of C145



swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Vertical

Fundamental

. Level (dBuVim)

PEAK_BE_74|
0. N\\\ -

0. D b b e

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI1-HY
Condition: PEAK_BE_74 3m 912D 01620 248828 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2485.57 56.68 74.60 -17.32 4475 27.86 7.3 33.28 le.e3 M 52 PEAK

. Level (dBuVim)

[

o ANe AVG_BE 54

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91200 B1628_248828 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48431 45.33 54.80 -8.67 33.42 27.84 7.3 3.6 .3 M 52 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C17 of C145
FAX : 886-3-327-0855



swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
2 iratne MWW"WWW 1 7 ottt MWW
I e WM e o [ttt Voo
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK 74 3m 91260 01620 240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 240828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4874.08 39.59 74.00 -34.41 62.97 3270 10.89 66.78 0.53 - -- PEAK 1 487408 39.44 74.08 -34.56 62.82 32.70 10.89 66.78 @.53 - -- PEAK
2 73108 4162 74.00 -32.98 56.93 36.78 12.76 65.77 0.32 - -- PEAK 1 731l.0@ 4168 74.00 -32.92 56.99 36.78 12.76 65.77 0.3 - -- PEAK
TEL : 886-3-327-0868 Page Number : C18 of C145

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 PRI 350 T T
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site : G3CHLL-HY Site ¢ G3CHLL-HY
Condition: AVG 54 3n 91240 91620 246878 HORTZONTAL Condition: AVG 54 3n 914D 162 246328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
~18G e ——
11 30
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site : G3CHLL-HY Site ¢ G3CHLL-HY

(ondition: AVG 54 3n 91260 01620 240328 HORTZONTAL

(ondition: AVG_54 3n 91260 01628 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C19 of C145




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4N0920C

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
R PEAK_BE 74, PEAK_74
700 -~ 700 ‘
1
0. —'\"‘MM Mok . . PP
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3n 91280 01620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 248828 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243412 59.48 74.00 -14.52 47.57 27.84 7.3 3.8 10.3 180 157 PEAK 1 2462.00 112.56 ------ ------ lee.9L 27.62 7.29 33.29 10.63 188 157 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
14 JaVaY 14
. AVG_BE 54 AVG_54
52, 1 52,
—— — B e
k) B .
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3n 91200_81620_248828 HORIZONTAL Condition: AVG_54 3m 91200_01620_240828 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 49.34 54.80 -4.66 37.43 27.84 7.3 33.26 10.83 160 157 AVERAGE 1 2462.00 109.44 ------ ------ 97.82 27.68 7.28 33.29 10.83 180 157 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C20 of C145



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
e PEAK_BE 74, PEAK_74
0.0 70.0 |
i,
5! B i YT POV 1Y 5. : PO ron ]
it
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3m 91280 _01620_240828 VERTICAL Condition: PEAK_74 3m 91200 1620 248828 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 57.88 74.00 -16.20 45.89 27.84 7.3 33.28 le.e3 371 53 PEAK 1 2462.00 110.52 ------ ------ 98.87 27.62 7.29 33.29 le.e3 371 53 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
14 iaVaX 14
2 AVG_BE 54 AVG_54
| * T | —
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91200_01620_246828 VERTICAL Condition: AVG_54 3m 91200_01620_240828 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 45.92 54.60 -5.88 37.01 27.84 7.3 33.28 le.es 371 53 AVERAGE 1 2462.00 167.52 ------ ------ 95.85 27.68  7.29 33.29 le.e3 371 53 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C21 of C145



swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
I 1 2 WWWWWWW I 1 2 A s obnaenmito |
B T “nw I =
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK 74 3m 91260 01620 240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 240828 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 492408 41.91 74.00 -32.69 64.87 32.99 10.24 66.66 0.56 - -- PEAK 1 492408 41.95 74.00 -32.65 64.91 32.99 10.24 66.66 0.56 - -- PEAK
2 736.08 43.97 74.00 -30.63 60.32 36.48 12.76 65.86 0.29 - -- PEAK 1 7386.08 44.79 74.00 -29.21 61.12 36.48 12.76 65.86 .29 - -- PEAK
TEL : 886-3-327-0868 Page Number : C22 of C145

FAX: 886-3-327-0855



swaonas.  FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G [ — I ]
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site : G3CHLL-HY Site ¢ G3CHLL-HY
Condition: AVG 54 3n 91240 91620 246878 HORTZONTAL Condition: AVG 54 3n 914D 162 246328 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
~18G PR R I AL NN
350 i
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (WHz)
Site : G3CHLL-HY Site ¢ G3CHLL-HY

(ondition: AVG 54 3n 91260 01620 240328 HORTZONTAL

(ondition: AVG_54 3n 91260 01628 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C23 of C145




swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
\_/ PEAK_BE 74, PEAK_74
0.0 70.0
1

N \thw-mw ekt 521 . " R
350 350

17! E

Peak
2167 U736 24802 24868 24934 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3n 91280 01620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 248828 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2488.22 59.32 74.00 -14.68 47.37 27.88 7.3 3.8 lo.3  le4 154 PEAK 1 2467.00 111.76 ------ ------ 100.7 27.66 7.29 33.29 10.63  1e4 154 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
0.0 70.0
AVG_BE 54 AVG_54
52, 52,
T o "] [
S P R A
30 B0
17! E
Avg
2167 1736 24802 24868 24934 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3n 91200_81620_248828 HORIZONTAL Condition: AVG_54 3m 91200_01620_240828 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 45353 49.10 54.60 -4.9 37.19 27.84 7.3 33.28 10.83 184 154 AVERAGE 1 2467.00 168.69 ------ ------ 97.00 27.66 7.29 33.29 10.83 164 154 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C24 of C145



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
1059 105
75 875
\J PEAK_BE 74, PEAK_74
700 ~ 700
0 s A 5. ) o " P
bt Y
350 350
17! E
Peak
2167 1736 24802 24868 24934 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3m 91280 _01620_240828 VERTICAL Condition: PEAK_74 3m 91200 1620 248828 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245353 58.26 74.00 -15.74 46.35 27.84 7.3 3.8 le.es M 52 PEAK 1 2467.00 109.62 ------ ------ 97.93 27.66 7.29 33.29 le.e3 M 52 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
0.0 70.0
AVG_BE 54 AVG_54
52, 52,
—— _,__,HM__.J L1
e
350 350
17! E
Avg
2167 1736 24802 24868 24934 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91200_01620_246828 VERTICAL Condition: AVG_54 3m 91200_01620_240828 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48353 47.88 54.80 -6.12 35.97 27.84 7.32 3.8 le.e3 M 52 AVERAGE 1 2467.00 106.60 ------ ------ 9491 27.66 7.29 33.29 le.p3 M 52 AVERAGE
TEL : 886-3-327-0868 Page Number : C25 of C145
FAX : 886-3-327-0855



swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
i 1 2 O P S S ’ 1 2 I B R
o g gt T ] 15 oo s
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK 74 3m 91260 01620 240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 240828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 493408 4133 74.00 -32.67 64.21 32.94 10.27 66.65 0.56 - -- PEAK 1 493408 41.13 74.00 -32.87 64.81 32.94 10.27 66.65 @.56 - -- PEAK
2 740108 43.21 74.00 -30.79 59.64 36.40 12.76 65.88 0.29 - -- PEAK 1 7481.08 43.82 74.00 -30.18 60.25 36.40 12.76 65.88 0.29 - -- PEAK
TEL : 886-3-327-0868 Page Number : C26 of C145

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Horizontal Vertical
: HLevel{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
B75 LTE]
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G R SN
350 350
Av
9 115 175
141 14476, 14482, 14488, 149, 14500 1470 1478, 14482, 14488, 1440, 14500
Frequency (MHz) Frequency (MHz)
Site: O3CHLLHY Site: O3CHILHY
Condition: AVG 54 3n 51260 01620 249828 HORTZONTAL Condition: AVG 54 3n 51260 81620 249828 VERTICAL
: HLevel{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
B75 LTE]
100 00
17.7G AVG_54 AVG_54
515 515
~18G e
Ul e S 0
Av
9 115 175
17700 AT760. 17820, 17880, 17940, 18000 17700 11760, 17820, 17880, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: O3CHLLHY Site: O3CHILHY
Condition: AVG 54 3n 51260 01620 249828 HORTZONTAL Condition: AVG 54 3n 51260 81620 249828 VERTICAL
TEL : 886-3-327-0868 Page Number : C27 of C145

FAX: 886-3-327-0855



swaanise.  FCC RADIO TEST REPORT Report No. : FR4N0920C

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
75 .\ 875
PEAK_BE 74, PEAK_74
0.0 70.0
1
5! WM“‘MM .y . 7 "
IpreTT oo T
350 350
17! E
Peak
172 U716 24832 24808 24944 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3n 91280 _01620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 248828 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243463 59.97 74.00 -14.83 48.05 27.85 7.3 33.28 10.83 200 158 PEAK 1 2472.00 165.92 ------ ------ 9418 2778 7.30 33.29 10.03 200 158 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
L—
75 875
0.0 70.0
0. AVG_BE 54 AVG_54
™ * D
it e
350 350
17! E
Avg
172 U716 24832 24808 24944 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3n 91200_81620_248828 HORIZONTAL Condition: AVG_54 3m 91200_01620_240828 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 51.43 54.80 -2.57 39.52 27.84 7.3 33.26 10.83 200 158 AVERAGE 1 2472.00 162,83 ------ ------ 9109 2778 7.30 33.29 10.83 200 158 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
75 875
PEAK_BE 74, PEAK_74
0.0 70.0
1
Hhgannne, o
52! — + 52! s e .
"
350 350
17! E
Peak
172 U716 24832 24808 24944 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: PEAK_BE_74 3m 91280 _01620_240828 VERTICAL Condition: PEAK_74 3m 91200 1620 248828 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248477 58.89 74.00 -15.11 46.97 27.85 7.3 33.28 le.e3 M 54 PEAK 1 2472.00 104,46 ------ ------ 9.77 77,78 7.3 3.9 le.3 M 54 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
| ——
75 875
0.0 70.0
0. AVG_BE 54 AVG_54
= 52!
S [ R N N—
350 350
17! E
Avg
172 U716 24832 24808 24944 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91200_01620_246828 VERTICAL Condition: AVG_54 3m 91200_01620_240828 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.56 49.98 54.60 -4.82 38.07 27.84 7.3 3.8 le.e3 M 54 AVERAGE 1 2472.00 161,38 ------ ------ 89.64 27.76 7.38 33.29 10.83 374 54 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
’ 1 byt oy AN s i | ’ 1 2 e Attt |
U WW’WW “AWWWWM
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK 74 3m 91260 01620 240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 240828 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 494408 41.85 74.00 -32.15 64.65 32.98 10.30 66.64 0.56 - -- PEAK 1 494408 41.83 74.00 -32.17 64.63 32.98 10.30 66.64 0.56 - -- PEAK
2 7416.08 42.46 74.00 -31.54 58.94 36.34 12.78 65.90 0.3 - -- PEAK 1 7416.08 43.24 74.00 -30.76 59.72 36.34 12.78 5.9 0.3 - -- PEAK
TEL : 886-3-327-0868 Page Number : C30 of C145

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Horizontal Vertical
mmeumvnn) meeI{dBqu)
1225 1225
B75 LTE]
100 00
14.47G AVG 54 NG 54
525 525
~14.5G —
350 350
Av
9 115 115
144n 14476, 14482, 14488, 14404, 14500 1441 14476, 1448, 14488, 14484, 14500
Frequency (MHz) Frequency (WHz)
Site : G3CHLL-HY Site ¢ G3CHLL-HY
Condition: AVG 54 3n 91240 91620 246878 HORTZONTAL Condition: AVG 54 3n 914D 162 246328 VERTICAL
mmeumvnn) meeI{dBqu)
1225 1225
B75 LTE]
100 00
17.7G AVG 54 NG 54
525 525
~18G [ DUNE UU P
LU bllss
Av
9 115 115
177100 17780, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site : G3CHLL-HY Site ¢ G3CHLL-HY
Condition: AVG 54 3n 91240 91620 246878 HORTZONTAL Condition: AVG 54 3n 914D 162 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

<Ant. 4>
6
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 4
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
875 875
PEAK T4
00 00
1
52, m—_— » . 525
350 350
175 175
Peak
il 2336, 2362 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 912D 1620 248828 HORTZONTAL Condition: PEAK 74 3m 91280 1629 248828 HORIZONTAL
: RBW:1060.68BkHz VBM:3808.808kHz SWT:Auto : RBW:1060.0688kHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2387.74 59.18 74.80 -14.82 43.03 27.28 7.18 33.34 10.83 117 236 PEAK 1 2412.80 112,26 ------ ------ 180.89 27.44 7.22 3.3 1e.3 117 236 PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
875 875
00 00
J AVG_54
2 i I R D s | N—
30 350
175 175
Avg
810 2336, 2362. 2388. 414, 240 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91200 B1628_248828 HORIZONTAL Conditi VG _54 3m 91200 _01620_240828 HORTZONTAL
: RBi:1000.000kHz VBW:0.010kHz SWT:Auto : RB:1000.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2387.22 50.47 54.80 -3.53 39.33 27.27 7.18 33.34 10.83 117 236 AVERAGE 1 2412.80 189.36 ------ ------ 97.99 27.44 7.22 33.31 10.83 117 236 AVERAGE
TEL : 886-3-327-0868

FAX:

886-3-327-0855

Page Number

1 C32 of C145




sawaniss.  FCC RADIO TEST REPORT Report No. : FR4N0920C

6
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 4
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1050 1050 1
7.5 875
PEAK T4
00 00
1
52, N it " , 525 : G e it
350 350
175 175
Peak
il 2336, 2362 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 9128D @162 248828 VERTICAL Condition: PEAK 74 3m 91200 81629 248828 VERTICAL
: RBW:1060.68BkHz VBW:3808.808kHz SWT:Auto : RBW:1060.68BkHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2387.09 55.37 74.80 -18.63 44.23 27.27 7.18 33.34 10.83 480 171 PEAK 1 2412.80 181,53 ------ ------ 9.18 27.42 7.22 33.31 10.83 480 171 PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1050 1050 q
875 875
0.0 00
AVG_54
525 i 520,"—_’/’___/ R
30 350
175 175
Avg
810 2336, 2362. 2388. 414, 240 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91260 _B1628_248828 VERTICAL Condition: AVG 54 3m 912D @1620 248828 VERTICAL
: RBi:1000.000kHz VBW:0.010kHz SWT:Auto : RB:1060.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2387.09 46.32 54.80 -7.68 35.18 27.27 7.18 33.34 10.83 480 171 AVERAGE 1 M12.80 98.43 ------ ------ 87.12 27.48 7.21 33.33 10.83 488 171 AVERAGE
TEL : 886-3-327-0868 Page Number : C33 of C145

FAX . 886-3-327-0855
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Pol. Horizontal Vertical
1 _wLevel (dBuVim) 1 _wLmel (dBuVim)
1225 1225
815 815
PEAK_T4 PEAK 74
00, 00,
AVG_54 AVG_54
525 o, 525
by Mo AR T Mo b A sty e gl et SR A b A b
g e s e “"WWMWWW
Peak
115 115
Avg
3000 6000. 9000, 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : Q3CHLL-HY Site @ Q3CHLL-HY
Condition: PEAK 74 3m 91200 01620 240828 HORIZONTAL Condition: PEAK 74 3m 912D 01620 240828 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Llevel Factor Loss Factor Factor Remark Freq Level Line Margin Llevel Factor Loss Factor Factor Remark
Mz dBuV/m dBUV/m  dB dBuV dB/m B B B o deg Mz dBUV/m dBuV/m  dB dBuV dB/m B dB 4B om  deg
1 482400 39.53 74.00 -34.47 63.39 32.44 9.93 66.74 0.51 - -- PEAK 1 454,00 39.24 74.60 -34.76 63.18 32.44 9.93 66.74 @51 - -- PEAK
TEL : 886-3-327-0868 Page Number : C34 of C145

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Horizontal Vertical
! 45Le\vel (dBuVim) ! %‘Lml (dBuVim)
1225 1225
LTE] 815
00 700
14.47G AVG 54 AVG 54
525 525
~14.5G AR SR VRV MU S
350 30
Av
9 115 115
1441 14476, 14482, 14488, 14404, 14500 14410 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site  : G3CHLL-HY Site : G3CKLL-HY
Condition: AVG 54 3m 91200 81626 248828 HORTZONTAL Condition: AVG 54 3m 91200 81620 240828 VERTICAL
! 45Le\vel (dBuVim) ! %‘Lml (dBuVim)
1225 1225
LTE] 815
00 00
17.7G AVG 54 AVG 54
525 525
~18G OV DY S ——
J e 350
Av
9 115 115
17700 11760, 17820, 17880, 17940, 18000 17100 17760, 17620, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  : G3CHLL-HY Site : G3CKLL-HY
Condition: AVG 54 3m 91200 81626 248828 HORTZONTAL Condition: AVG 54 3m 91200 81620 240828 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C35 of C145

FAX: 886-3-327-0855
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Report No. : FR4N0920C

Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
875 875
PEAK T4
00 00
1
52, o 525
350 350
175 175
Peak
il 23354 2360.8 2386.2 U6 w31 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 912D 1620 248828 HORTZONTAL Condition: PEAK 74 3m 91280 1629 248828 HORIZONTAL
: RBW:1060.68BkHz VBM:3808.808kHz SWT:Auto : RBW:1060.0688kHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2389.38 56.28 74.80 -17.72 45.11 27.29 7.19 33.34 10.83 188 253 PEAK 1 2437.80 110,89 ------ ------ 99.32 27.68 7.25 33.31 10.83 188 253 PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
7.5 875
0.0 00
AVG_54
525 52‘9‘_’_’*"—‘—_‘_,/_'—'} '\_,_M,._,_._._.-~—
30 350
175 175
Avg
810 23354 2360.8 2386.2 U6 w31 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91200 B1628_24B828 HORIZONTAL Condition: AVG_54 3m 9120D 81626 248328 HORIZONTAL
: RBi:1000.060kHz VBW:0.010kHz SWT:Auto : RB:1000.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2389.88 45.86 54.80 -8.14 34,68 27.38 7.19 33.34 10.83 188 253 AVERAGE 1 2437.80 187.88 ------ ------ 96.23 27.68 7.25 33.31 10.83 188 253 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C36 of C145

FAX:

886-3-327-0855
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Pol. Horizontal

Fundamental

Lt [dBuVim)

75

PEAK_BE T4
70

Peak

Blank

131 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CHIL-HY
Condition: PEAK BE_74 3m 912D @162 248828 HORTZONTAL
+ RBW:1000.06kHz VBW: 3809 80BkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg
1 2499.61 55.46 74.80 -18.54 43.43 27.98 7.3 33.28 10.83 188 253 PEAK

Lt [dBuVim)

1225

70,

AVG_BE 54
7

7,

Avg

Blank

131 2405 2462.2 U748 1874 2500
Frequency (MHz)

Site + B3CHIL-HY
Condition: AVG_BE 54 3m 91260 B1628_248828 HORIZONTAL
+ RBi:1000.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2483.56 44,52 54.80 -9.48 32.61 27.84 7.32 33.28 10.83 188 253 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C37 of C145
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

7
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT 4
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
875 875
PEAK T4
00 00
! Lt
5, . N e 525
350 350
175 175
Peak
il 23354 2360.8 2386.2 U6 w31 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 91280 @1620_248828 VERTICAL Condition: PEAK 74 3m 91200 81629 248828 VERTICAL
: RBW:1060.68BkHz VBM:3808.808kHz SWT:Auto : RBW:1060.68BkHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2388.49 53.62 74.60 -20.38 42.47 27,28 7.18 33.34 le.e3 384 @ PEAK 1 2437.80 184,68 ------ ------ 93.03 27.68 7.25 33.31 10.03 334 B PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1050 1050 1
7.5 875
00 00
AVG_54
525 525 W
1 T O A
30 350
175 175
Avg
810 23354 2360.8 2386.2 U6 w31 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91260 _B1628_248828 VERTICAL Condition: AVG 54 3m 912D @1620 248828 VERTICAL
: RBi:1000.060kHz VBW:0.010kHz SWT:Auto : RB:1060.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2389.88 42.21 54.80 -11.79 31.83 27.38 7.19 33.34 le.e3 384 @ AVERAGE 1 2437.80 181.53 ------ ------ 89.96 27.68 7.25 33.31 10.03 334 ) AVERAGE
TEL : 886-3-327-0868

FAX:

886-3-327-0855
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Pol. Vertical Fundamental
gl dBavim)
1225
10!
BT.‘"\\
PEAK_BE 74
00
‘\\M“ ;
5. i i
k1Y
17.
Peak Blank
131 2405 24622 U748 1874 2500
Frequency (MHz)
Site + B3CHIL-HY
Condition: PEAK BE_74 3m 91280 @1620_248828 VERTICAL
+ RBW:1080.808kHz VBW:3860.608kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg
1 2492.63 55.01 74.80 -18.99 43.82 27.98 7.3 33.27 le.e3 384 @ PEAK
gl dBavim)
1225
10!
ol )
00
AVG_BE_54
52,
RN 1
k1Y
17.
Avg Blank
131 2485 2462.2 U748 1874 2500
Frequency (MHz)
Site + B3CHIL-HY
Condition: AVG_BE 54 3m 91260 B1628_248828 VERTICAL
+ RBi:1000.080kHz VBW:2.010KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2487.97 42,89 54.60 -11.11 30.94 27.88 7.32 33.28 le.e3 384 @ AVERAGE
TEL : 886-3-327-0868 Page Number : C39 of C145

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el (dBuV/im) 1 44}Ltwel (dBuVim)
1225 1225
815 8.5
PEAK T4 PEAK T4
70.0! 70.0!
. AvG_54 . AVG_54)
i P LV SO A i 1 2 WWMWWWWW
P 1»«rwwn‘,«wm st 1 bt adatat
Peak
115 115
Avg
3000 6000. 9000. 12000, 15000, 18000 3000 6000. 000, 12000 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLI-HY Site + B3CHLI-HY
Condition: PEAK 74 3m 91200 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91280 01620 240823 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBwV dB/m OB dB B o deg Mz dBuV/m dBuV/m  dB dBuV dB/m B dB B o deg
1 4874.00 39.61 74.00 -34.99 62.39 32.70 10.89 66.78 0.53 - -- PEAK 1 4574.00 48.84 74.60 -33.16 64.22 3270 10.89 66.70 0.53 - -- PEAK
1 731100 41.60 74.00 -33.08 56.91 36.78 1276 65.77 0.32 - -- PEAK 1 T73lL.e@ 41.62 74.60 -32.98 56.93 36.78 12.76 65.77 .32 - -- PEAK
TEL : 886-3-327-0868 Page Number : C40 of C145

FAX: 886-3-327-0855



swaonas.  FCC RADIO TEST REPORT

Report No. : FR4N0920C

Pol. Horizontal Vertical
! 45Le\vel (dBuVim) ! %‘Lml (dBuVim)
1225 1225
LTE] 815
00 700
14.47G AVG 54 AVG 54
525 525
~14.5G
350 T 30 P R T T I
Av
9 115 115
1441 14476, 14482, 14488, 14404, 14500 14410 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site  : G3CHLL-HY Site : G3CKLL-HY
Condition: AVG 54 3m 91200 81626 248828 HORTZONTAL Condition: AVG 54 3m 91200 81620 240828 VERTICAL
! 45Le\vel (dBuVim) ! %‘Lml (dBuVim)
1225 1225
LTE] 815
00 00
17.7G AVG 54 AVG 54
525 525
~18G PR R SRS RN AR S Ll o L
R st 350
Av
9 115 115
17700 11760, 17820, 17880, 17940, 18000 17100 17760, 17620, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  : G3CHLL-HY Site : G3CKLL-HY

Condition: AVG 54 3n 91200 01626 246828 HORIZONTAL

Condition: AVG 54 3n 91200 81626 240828 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR4N0920C
8
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 4
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
7.5 875
PEAK_BE 74 PEAK T4
00 00
1
525 - 525 P i e
350 350
175 175
Peak
262 21696 U712 24848 24024 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 912D 1620 248828 HORTZONTAL Condition: PEAK 74 3m 91280 1629 248828 HORIZONTAL
: RBW:1060.68BkHz VBM:3808.808kHz SWT:Auto : RBW:1060.0688kHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 249996 57.79 74.80 -16.21 45.81 27.98 7.3 33.28 10.83 195 256 PEAK 1 2462.80 11157 ------ ------ 99.95 27.68 7.28 33.29 10.83 195 256 PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050, 1050
7.5 875
00 00
AVG_BE_54 AVG_54
525 525 l\_,_...._m.._._-—-—
] "_v_'_‘___/é,__ﬂj
30 350
175 175
Avg
62 21696 4772 24848 24024 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91200 B1628_24B828 HORIZONTAL Condition: AVG_54 3m 9120D 81626 248328 HORIZONTAL
: RBi:1000.060kHz VBW:0.010kHz SWT:Auto : RB:1000.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 248351 49.36 54.80 -4.64 37.45 27.84 7.32 33.28 10.83 196 256 AVERAGE 1 2462.80 183,72 ------ ------ 97.10 27.68 7.28 33.29 10.83 195 256 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C42 of C145

FAX:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0920C

8
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 4
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
7.5 875
PEAK_BE 74 PEAK T4
00 00
] Lt byttt
525 . o 525 4
350 350
175 175
Peak
262 21696 U712 24848 24024 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 91280 @1620_248828 VERTICAL Condition: PEAK 74 3m 91200 81629 248828 VERTICAL
: RBW:1060.68BkHz VBM:3808.808kHz SWT:Auto : RBW:1060.68BkHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 248351 55.37 74.80 -18.63 43.46 27.84 7.3 33.28 10.83 360 129 PEAK 1 2462.80 184,65 ------ ------ 93.03 27.68 7.28 33.29 10.83 368 129 PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1050 1050 1
875 875
00 00
AVG_BE_54 AVG_54
525 1 525
-~
30 350
175 175
Avg
62 2696 4772 24848 24024 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91260 _B1628_248828 VERTICAL Condition: AVG 54 3m 912D @1620 248828 VERTICAL
: RBi:1000.060kHz VBW:0.010kHz SWT:Auto : RB:1060.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 248351 45.22 54.80 -8.78 33.31 27.84 7.32 33.28 10.83 360 129 AVERAGE 1 2462.80 181.52 ------ ------ 89.99 27.68 7.28 33.29 10.83 360 129 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C43 of C145

FAX:
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Pol. Horizontal Vertical
1 4ﬂLe\'el (dBuV/im) 1 44}Ltwel (dBuVim)
1225 1225
815 8.5
PEAK T4 PEAK T4
70.0! 70.0!
. AvG_54 . AVG_54)
’ 1 gt S I 1 s AT e
o et gt 1p b gt fie et
Peak
115 115
Avg
3000 6000. 000, 12000 15000, 18000 3000 6000. 000, 12000 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHLI-HY
Condition: PEAK 74 3m 91200 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91280 01620 240823 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBwV dB/m OB dB B o deg Mz dBuV/m dBuV/m  dB dBuV dB/m B dB B o deg
1 492400 40.88 74.00 -33.12 63.84 32.99 10.24 66.66 0.50 - -- PEAK 1 4924.08 41.71 74.60 -32.29 64.67 32.99 10.24 66.66 0.56 - -- PEAK
1 7386.00 42,53 74.00 -31.47 58.86 36.48 1276 65.86 .29 - -- PEAK 1 7386.6@ 43.01 74.60 -30.99 59.34 36.48 12.76 65.86 0.29 - -- PEAK
TEL : 886-3-327-0868 Page Number : C44 of C145

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 45Le\vel (dBuVim) ! %‘Lml (dBuVim)
1225 1225
LTE] 815
00 700
14.47G AVG 54 AVG 54
525 525
~14.5G [ RN NN I S,
350 30
Av
9 115 115
1441 14476, 14482, 14488, 14404, 14500 14410 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site  : G3CHLL-HY Site : G3CKLL-HY
Condition: AVG 54 3m 91200 81626 248828 HORTZONTAL Condition: AVG 54 3m 91200 81620 240828 VERTICAL
! 45Le\vel (dBuVim) ! %‘Lml (dBuVim)
1225 1225
LTE] 815
00 00
17.7G AVG 54 AVG 54
525 525
~18G N -y VU P R
3540 =
Av
9 115 115
17700 11760, 17820, 17880, 17940, 18000 17100 17760, 17620, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  : G3CHLL-HY Site : G3CKLL-HY
Condition: AVG 54 3m 91200 81626 248828 HORTZONTAL Condition: AVG 54 3m 91200 81620 240828 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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9
Mode Band Edge
2400-2483.5_802.11b_CH12 2467MHz
ANT 4
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
875 875
PEAK_BE 74 PEAK T4
00 00
1
T
525 525 o — 4
[rbipdar™
350 350
175 175
Peak
67 PLIKL] 2480.2 2486.8 24034 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: PEAK BE_74 3m 912D 1620 248828 HORTZONTAL Condition: PEAK 74 3m 91280 1629 248828 HORIZONTAL
: RBW:1060.68BkHz VBM:3808.808kHz SWT:Auto : RBW:1060.0688kHz VBi:3808.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B am deg PHz dBuV/m dBuv/m  dB dBv dB/m  dB  d8 B o deg
1 2483.83 59.08 74.80 -14.92 47.17 27.84 7.3 33.28 10.83 196 256 PEAK 1 2467.80 189.97 ------ ------ 98.28 27.66 7.29 33.29 10.83 195 256 PEAK
1 4"Le\lre\ (dBuVim) 1 4"Le\lre\ (dBuVim)
1225 1225
1
1050 1050
7.5 875
00 00
, AVG_BE_54 AVG_54
525 ; 52‘9-’___’———_’_/".—)«)
30 350
175 175
Avg
67 U136 2480.2 2486.8 24034 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIL-HY Site : B3CHII-HY
Condition: AVG_BE 54 3m 91200 B1628_248828 HORIZONTAL Condition: AVG_54 3m 9120D 81626 248328 HORIZONTAL
: RBi:1000.060kHz VBW:0.010kHz SWT:Auto : RB:1000.060kHZ VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 248423 49.99 54,80 -4.01 38.88 27.84 7.32 33.28 10.83 196 256 AVERAGE 1 2467.80 186.93 ------ ------ 95.24 27.66 7.29 33.29 10.83 195 256 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C46 of C145
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